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PART LIST

540 MOTOR DYNC Z

PARTS LIST

ITEM QTY PART NUMBER DESCRIPTION MATERIAL

1 ? 0753340770187 ROUND HEAD SCREW - HEX M3X0.5 X 10 STAINLESS STEEL

2 1 0753340770064 540 MOTOR HOLDER ALUMINUM 6061

3 1 NOT INCLUDED 540 MOTOR

4 4 0753340770293 FLAT HEAD SCREW - HEX M3X0.5 X 12 STAINLESS STEEL

5 1 0753340770040 FLYWHEEL BASE ALUMINUM 6061

6 1 0753340770002 FR. FLYWHEEL COVER ALUMINUM 6061

7 1 0753340770019 RR. FLYWHEEL COVER ALUMINUM 6061

8 1 0753340770057 SLIDER BLOCK ALUMINUM 6061

9 1 0753340770026 FLYWHEEL, 124D ALU. ALUMINUM

10 2 0753340770101 DG BEARING: 19X10X5 STEEL

11 1 0753340770262 PULLEY GT2: 16T 3.175ID ALUMINUM 6061

12 1 0753340770095 CLEAR WINDOW COVER ACRYLIC, CLEAR

13 3 0753340770170 ROUND HEAD SCREW - HEX M3X0.5 X 30 STAINLESS STEEL

14 1 0753340770125 PULLEY GT2: 32T 101D ALUMINUM 6061

15 1 0753340770132 BELT GT2: 78T 6MM NYLON 6

16 1 0753340770149 MINID V1 ELECTRONIC BOARD ABS PLASTIC

17 3 0753340770156 FLANGE NUT: M3 X0.5 STEEL

18 1 0753340770071 SHIELD HOLDER BRACKET ALUMINUM 6061

19 1 0753340770088 SHIELD HOLDER ALUMINUM 6061

20 1 0753340770163 BELT SHIELD ACRYLIC, CLEAR

© Copyrlgh_l_ 20] 6 mlan’RO, I_I_C All ngh_l_s Reserved. 21 6 0753340770279 ROUND HEAD S?REW”— HEX”IV\SXO.S X6 STAINLESS STEEL
22 1 NOT INCLUDED BASEBOARD: 10" X 10" X 3/4 MDF MEDIUM DENSITY FIBERBOARD
23 3 0753340770293 FLAT HEAD SCREW - PHILLIPS #8 X 3/4" STAINLESS STEEL
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